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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 FUNDAMENTAL & HARMONICS RADIATED EMISSION
RESULT: Pass

5.1.3 20pB BANDWIDTH
RESULT: Pass

5.1.4 99% BANDWIDTH
RESULT: Pass

5.1.5 RADIATED SPURIOUS EMISSION & BAND EDGE
RESULT: Pass

5.1.6 RADIATED EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results

2 Test Sites

2.1 Test Facilities

TUV Rheinland (Shenzhen) Co., Ltd.
362 Huanguan Road Middle Longhua District, Shenzhen 518110 People’s Republic of China

FCC Accreditation Designation No.: CN1260
ISED wireless device testing laboratory: 25069
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
TUV Rheinland (Shenzhen) Co., Ltd.
Unwanted Emission Testing (TS9975)
Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver | R&S ESR7 102021 2022-08-10
Signal Analyzer R&S FSV 40 101439 2022-08-09
System Controller | ¢ o SCI-100 $10010038 N/A
Interface
Filterbank R&S Wilan 100759 2022-08-09
OSP R&S OSP 120 102040 N/A
Pre-amplifier R&S SCUO08F1 08320031 2022-08-09
Amplifier R&S SCU-18F 180070 2022-08-09
Amplifier R&S SCU40A 100475 2022-08-09
Trilog Broadband
Antenna Schwarzbeck VULB 9162 193 2022-08-08
(30 MHz - 7 GHz)
Double-Ridged
Antenna (1 -18 ETS-LINDGREN 3117 00218717 2022-08-08
GHz)
Wideband Ridged
Horn Antenna (18- | Steatite QMS-00880 19067 2022-08-08
40 GHz)
Active Loop Schwarzbeck FMZB 1513 302 2022-09-13
Antenna
EMC32
Test software R&S (V10.60.10) N/A N/A
Control PC Dell OptiPlex 7050 36NVIP2 N/A
3m Semi-Anechoic | ajpatross SAC-3m APC17151-SAC | 2024-06-22
Chamber
Radiated Emission
Equipment Manufacturer Model Serial No. Cal. until
Horn Antenna R&S HF907 102706 2022-08-07
Preamplifier FIT SCU-18F 180077 2022-08-16
Active magnetic | go1\ARZBECK | FMZB15198 00080 2022-08-20
loop antenna
Trilog-Broadband | go\waRZBECK | VULB9168 0945 2022-12-08

antenna
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Parameter Uncertainty
Radio Frequency 1 x10-7
RF Power (conducted) 2.5 dB
Radiated Emission of Transmitter, valid up to 26.5 GHz 16 dB
Radiated Emission of Receiver, valid up to 26.5 GHz 16 dB
Conducted Emission, (9kHz to 150kHz)/(150kHz to 30MHz) +3.70 dB / £3.30 dB
Radiated Emission (3m SAC), 30MHz to 1000MHz 14.52 dB
Radiated Emission (3m SAC), above 1000MHz +4.37 dB
Temperature 1 °C
Humidity 5 %
Voltage (DC) 1%
Voltage (AC, <10kHz) 2 %

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co.,
Ltd.. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Shenzhen) Co., Ltd. Test facility located at 362 Huanguan Road Middle Longhua
District, Shenzhen 518110 People’s Republic of China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The product is a Keyboard for Xbox, which supports 2.4GHz wireless technology.

According to the declaration of the applicant, the electrical circuit design, PCB layout and construction
Design are identical for all models, only the model No. is different.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment Chat Pad Controller Keyboard for Xbox (Keyboard)
Type Designation NS-XB1CHATPAD, NS-XB1CHATPAD-C
Trademark INSIGNIA

FCCID WP85102001VZEN

IC 8632A-510201V

HVIN 5102001ZEN

Operating Voltage DC 3.3V via external battery

Testing Voltage DC 3.3V

Technical Specification of 2.4GHz

Frequency Range 2402 - 2479 MHz

Type of Modulation GFSK

Channel Number 16 channels

Antenna Type PCB Layout antenna

Antenna Gain 0 dBi

Table 3: RF Channel and Frequency of 2.4GHz

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
1 2402 5 2423 9 2446 13 2468
2 2408 6 2428 10 2451 14 2474
3 2419 7 2433 11 2456 15 2478
4 2421 8 2437 12 2460 16 2479

Test frequencies are lowest channel: 2402 MHz, middle channel: 2437 MHz and highest channel:
2479 MHz
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, 2.4GHz transmitting mode
1. Low channel
2. Middle channel
3. High channel
B. On, Wireless connecting mode
C. On, Normal operation mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Rating Label - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013 and ANSI C63.4: 2014.

According to clause 3.1, all tests were performed on model NS-XB1CHATPAD in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: Auxiliary Equipment Used during Test

Description Manufacturer Model S/N Rating
Laptop Lenovo T480 PF-16A6N8 N/A
ZEN Factory NS-
Dongle Group (Asia) XB1CHATPAD N/A DC 5.0V by USB port
Limited

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 30MHz)

Turntable 5.7 3m

EUT
Test
0.8 m Receiver
Ground Plan Coaxial Cable/
Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
Ani. Tower ik
Variable
EUT& Fm :
Support Unjts :'
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 6.8

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of antenna
is 0 dBi, and the antenna connector is designed with permanent attachment and no consideration of
replacement. Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Fundamental & Harmonics Radiated Emission

RESULT:

Test Specification
Test standard

Basic standard

Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.249(a)

RSS-210 Issue 10 B.10

ANSI C63.10: 2013

RSS-210 Issue 10 B.10(a) & Table A2
Refer to FCC Part 15.249(a) & 15.209(a)
3m Semi-anechoic Chamber

2021-08-16 ~ 2021-08-30
DC 3.3V

A

Low / Middle / High

22 °C

50 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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5.1.3 20dB Bandwidth

RESULT: Pass

Test Specification

Test standard . FCC Part 15.215
RSS-Gen clause 6.7

Basic standard : ANSI C63.10: 2013

Kind of test site : Shielded Room

Test Setup

Date of testing : 2021-09-02

Input voltage : DC 3.3V

Operation mode DA

Test channel . Low/ Middle / High

Ambient temperature : 22°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.

Table 5: Test Result of 20dB Bandwidth

Test Channel

Test Channel 20dB Bandwidth

Frequenc Verdict
(MHz) (,?AHZ) y (MHz)
Low Channel 2402 1.085
Middle Channel 2437 1.094 PASS

High Channel 2479 1.098
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5.1.4 99% Bandwidth

RESULT: Pass

Test Specification

Test standard : RSS-Gen clause 6.7
Basic standard : ANSI C63.10: 2013
Kind of test site :  Shielded Room
Test Setup

Date of testing : 2021-09-02

Input voltage : DC 3.3V

Operation mode DA

Test channel . Low/ Middle / High
Ambient temperature : 22°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.

Table 6: Test Result of 99% Bandwidth

Test Channel T:_ESt Channel 99% Bandwidth Verdi
(MHz) requency (MHz) ) erdict
(MHz)
Low Channel 2402 1.059
Middle Channel 2437 1.068 PASS
High Channel 2479 1.081
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5.1.5 Radiated Spurious Emission & Band Edge

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.249(a)

RSS-210 Issue 10 B.10

ANSI C63.10: 2013

Refer to FCC Part 15.249(a) & 15.209(a)
RSS-210 Issue 10 B.10(a) & Table A2
3m Semi-anechoic Chamber

2021-08-16 ~ 2021-08-30
DC 3.3V

A

Low / Middle / High

25°C

56 %

101 kPa

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B.
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5.1.6 Radiated Emission

RESULT:

Test Specification
Test standard

Basic standard
Frequency range
Classification
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.109(a)

ICES-003 Issue 6

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)

ICES-003 Issue 6 Table 5 & Table 7
3m Semi-anechoic Chamber

2021-08-16 ~ 2021-08-30
DC 3.3V

C

22 °C

54 %

101 kPa

For the measurement records, refer to the appendix B.

Pass
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B.1: Test Results of 20dB Bandwidth
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02.00.2021
il | Measuring...  @URRNANED W6 b
Date: 2.SEP.2021 05:46:16
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Spectrum2 (@ ln:vn
Ref Level 0.00 dBm  Offset 20.00 dB @ RBW 320 kHz
o Att 0DdE SWT  63.2 s @ YBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] -34.89 dBm
L 2.47843990 GHz
-10 dBm mM2[1] -14.32 dBm
2.47896960 GHz
-20 dBm h
o NN,
5 B de R | AT
T P T
-40 dBm

R Y AN ’ N e |
PV A N

-70 dBm
-80 dBm
-90 dBm
CF 2.479 GHz 691 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value Function Function Result
M1 1 2.4784399 GHz -34.89 dBm
D1 M1 1 1.0984 MHz 0.20 dB
M2 1 2.4789696 GHz -14.32 dBm

R
]-[ J Measuring... JRENENRED W6 nzngg:lini;

Date: 2.SEP.2021 05:48:18
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Appendix B.2: Test Results of 99% Bandwidth

Spectrum 2 ® :%1
Ref Level 0.00 dBm Offset 30.00 dB @ RBW 30 kHz
| Att 0de SWT 63.2 s @ YBW 100 kHz Mode Auto FFT
@ 1Pk View
M1[1] ~13.11 dBm
1 2.40196960 GHz
-10 dem Occ Bw 1.059334298 MHz
-20 dBem Jnl
-30 dBm ?}\\\/ |V( \/“I(L\
-40 dBm
et s
-60 dBm
-70 dBm
-0 dBm
-390 dBm
CF 2.402 GHz 691 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
T mi 1 2.4019606 GHz ~12.11 dBm |
‘ T1| 1 2.40145297 GHz -28.94 dbm | Occ Bw 1.059334298 MHz
T2 1 2.4025123 GHz -30.78 dBrm |
= 02.00.2021
H J Measuring... R0 CRCRD G 25:49:31
Date: 2.SEP.2021 05:49:32
Spectrum 2 (X l:%l

Ref Level 0.00 dem Offset 30.00 dB @ RBW 30 kHz
j& Att 0de SWT 63.2 ys @ YBW 100 kHz Mode &uto FFT
@ 1Pk View
M1[1] -13.31 dBm
4 i 2.43696960 GHz
e Occ Bw 1.068017366 MHz
-20 dBm A
Tl LW N
T2
-30 dBm Vé\\\ / U i \/)n\\
-40 dBm -
U AN I AN
/ A U \/\
‘60 dBm -
-70 dBm
-80 dBm
-90 dBm
CF 2.437 GHz 691 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value Y-value Function Function Result
M1 1 2.4369696 GHz -13.31 dBm
Tl 1 2.43645297 GHz -29.11 dBm Occ Bw 1.068017366 MHz
T2 1 2.,43752098 GHz -31.80 dBm
02.09.2021
]_[ J Measuring... " (HNNNNNND W 05:44:30
Date: 2.SEP.2021 05:44:40
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Spectrum2 (@ ln:vn
Ref Level 0.00 dBm  Offset 20.00 dB @ RBW 320 kHz
o Att 0de SWT 63.2ps @ VBW 100kHz Mode Auto FFT
@ 1Pk View
M1[1] ~14.28 dBm
» 2.47896960 GHz
<10 d8m Occ Bw 1.081041968 MHz
-20 dBm \ /‘\
RV — VA
-40 dBm

U AN A AN

-70 dBm

-80 dBm

-90 dBm

CF 2.479 GHz 691 pts Span 3.0 MHz

Marker

Type | Ref | Trc | X-value ¥-value Function Function Result
M1 1 2.4789696 GHz -14.28 dBm
Td 1 2.47844863 GHz -32.08 dBm Occ Bw 1.081041968 MHz
T2 1 2.47952967 GHz -33.30 dBm

R
]—[ J Measuring... JRENENRED W6 "zdgfﬁfﬂ

Date: 2.SEP.2021 05:48:42
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz -26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from
30MHz to 18 GHz were reported.

Appendix B.3: Fundamental & Harmonics Radiated Emission
30MHz - 1GHz

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
1201
100+
80+
Leve
601
t [
40 ]
1 *
* *
20+ ¥
0 f ——t— f f f f ——t— i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
51.097500 26.28 40.00 13.72 1000 | V 2.0 -18.3
75.105000 24.78 40.00 15.22 100.0 | V 245.0 -23.4
180.447000 26.07 43.50 17.43 1000 | V 305.0 -20.5
937.532000 32.84 46.00 13.16 1000 | V 279.0 -4.6
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
120 T
100
Leve 80T
60+
40 J
1 ¥ %
Hok *
20+
0-[ f —t— f f f f f —t— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
72.001000 25.01 40.00 14.99 1000 | H 343.0 -22.5
75.153500 25.08 40.00 14.92 100.0 | H 343.0 -23.4
180.301500 35.11 43.50 8.39 1000 | H 274.0 -20.5
255.573500 26.04 46.00 19.96 1000 | H 246.0 -17.2
937.532000 31.91 46.00 14.09 1000 | H 77.0 -4.6
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
120+
100+
80+
Leve T
60+
40 :
1 ¢
¥ *
204 * *
0 T T T T T T T T i i i i i i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
46.878000 27.00 40.00 13.00 100.0 | V 131.0 -18.5
75.153500 24.07 40.00 15.93 100.0 | V 230.0 -23.4
180.350000 25.78 43.50 17.72 1000 | V 298.0 -20.5
261.248000 24.61 46.00 21.39 1000 | V 298.0 -17.1
883.939500 30.38 46.00 15.62 100.0 | V 32.0 -5.1
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
120+
100+
Leve 80T
60+
40 J
*
4 % " *
20+
0 f —t f f f f f —+— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
75.153500 27.03 40.00 12.97 100.0 | H 156.0 -23.4
180.253000 35.00 43.50 8.50 1000 | H 261.0 -20.5
255.476500 25.43 46.00 20.57 1000 | H 230.0 -17.2
908.383500 30.29 46.00 15.71 100.0 | H 72.0 -4.9
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1GHz - 6.2GHz

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120+
100+
Leve 80+
T £
60T+
in ; %
i - — *W
40 P, A.‘J“L-—'
20+
0 f f f f ::
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBpV/im) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2400.460000 67.44 - 114.00 46.56 1000 | V 140.0 7.0
2400.970000 66.54 94.00 27.46 1000 | V 343.0 7.0
3200.990000 45.97 54.00 8.03 1000 | V 292.0 8.6
3202.180000 52.15 - 74.00 21.85 100.0 | V 38.0 8.6
4802.500000 - 40.58 54.00 13.42 1000 | V 156.0 11.8
4808.000000 51.71 - 74.00 22.29 1000 | V 318.0 11.8
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EUT Information

6.2G

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120+
100+
Leve 80+ L
601
4 *
40 *
20+
0 f f f f H
1G 2G 3G 4G 5G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2400.800000 76.44 - 114.00 37.56 1000 | H 191.0 7.0
2400.970000 75.53 94.00 18.47 1000 | H 191.0 7.0
3201.500000 48.87 54.00 5.13 1000 | H 143.0 8.6
3201.840000 53.37 74.00 20.63 1000 | H 143.0 8.6
4801.500000 51.40 - 74.00 22.60 100.0 | H 177.0 11.8
4802.000000 - 40.64 54.00 13.36 100.0 | H 234.0 11.8
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Middle channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin

130T

120+

100+

Leve 4
T *
60+ .
-+ "N *
40 " MMW
. ——
20+
0 f f f f H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2440.410000 68.41 114.00 45.59 100.0 | V 86.0 7.4
2440.410000 66.07 94.00 27.93 100.0 | V 86.0 7.4
3253.180000 53.59 74.00 20.41 100.0 | V 39.0 8.5
3253.520000 48.38 54.00 5.62 100.0 | V 39.0 8.5
4877.000000 50.72 74.00 23.28 100.0 | V 291.0 11.8
4879.500000 41.42 54.00 12.58 100.0 | V 129.0 11.8
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Middle channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin

130

120+

100+

Leve T u
80+
60+
E'
I * %
40-| *
20+
0 f : f f H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2439.730000 75.85 114.00 38.15 1000 | H 168.0 74
2439.900000 75.04 94.00 18.96 100.0 | H 217.0 74
3253.350000 50.68 54.00 3.32 100.0 | H 248.0 8.5
3253.350000 54.30 74.00 19.70 100.0 | H 248.0 8.5
4879.500000 40.50 54.00 13.50 100.0 | H 186.0 11.8
4881.000000 49.84 74.00 24.16 1000 | H 352.0 11.8
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin

130T

120+

100+

Leve go+t
T 3
60T
ke N
L -1e %
40- ™ ki AuﬂL*"!- I as s
20+
0 f f f f H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2479.850000 67.00 114.00 47.00 100.0 | V 140.0 7.4
2480.020000 65.51 94.00 28.49 100.0 | V 140.0 7.4
3306.560000 54.18 74.00 19.82 1000 | V 278.0 8.6
3306.900000 48.93 54.00 5.07 100.0 | V 278.0 8.6
4950.000000 52.10 74.00 21.90 100.0 | V 329.0 11.8
4960.500000 40.90 54.00 13.10 100.0 | V 143.0 11.8
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve i
80+
601+ "
i P ¥
40 *
!
20+
0 f f f f H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2479.680000 75.31 - 114.00 38.69 100.0 | H 148.0 7.4
2479.680000 - 73.34 94.00 20.66 1000 | H 148.0 7.4
3306.390000 53.52 - 74.00 20.48 1000 | H 82.0 8.6
3306.730000 - 47.79 54.00 6.21 1000 | H 248.0 8.6
4959.500000 51.14 74.00 22.86 100.0 | H 246.0 11.8
4960.000000 41.84 54.00 12.16 100.0 | H 98.0 11.8
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6.2GHz - 18GHz

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve
80+
601
40+ * - . Yy
et S - e -
20+
O T T T T 1
6.2G 8 9 10G 18G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7201.525000 31.96 54.00 22.04 100.0 | V 92.0 8.8
7208.900000 40.93 74.00 33.07 100.0 | V 179.0 8.8
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve go+
601+
40+ *
1 *
20+
0 T T T T 1
6.2G 8 9 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7205.950000 41.87 - 74.00 32.13 1000 | H 107.0 8.8
7210.375000 - 32.74 54.00 21.26 1000 | H 5.0 8.7
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Middle channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
1301
120+
100+
Leve 1
80+
60+
J’ * W
40 -;‘-A_,l-- e " o A o
20+
O T T T T 1
6.2G 8 9 10G 18G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7316.083333 42.74 74.00 31.26 100.0 | V 136.0 8.2
7325.916667 32.33 54.00 21.67 100.0 | V 354.0 8.2
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Middle channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve 80:
601+
40+ *
N *
20+
0 T T T T 1
6.2G 8 9 10G 18G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

7318.541667 — 31.88 54.00 22.12 1000 | H 89.0 8.2

7332.800000 42.05 === 74.00 31.95 1000 H 281.0 8.1
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120+
100+
Leve go+
60T
40+ * S n— o
1 = R s -
20+
0 f f f f i
6.2G 8 9 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7435.066667 - 32.76 54.00 21.24 1000 | V 222.0 8.4
7439.000000 M.77 74.00 32.23 1000 | V 0.0 8.4
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve 80+
601+
40 *
F X
201
0 T T T T 1
6.2G 8 9 10G 18G

Frequency in Hz

Critical _Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

7447.358333 o 33.68 54.00 20.32 1000 | H 0.0 8.5

7449.325000 42.58 === 74.00 31.42 1000 H 0.0 8.5
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Appendix B.4: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve 80+
60+
% %
404 it ' -
20+
0 f f : : : f f f f i
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

Critical_Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2320.455000 49.33 74.00 24.67 1000 | V 33.0 6.6
2320.680000 39.56 54.00 14.44 100.0 | V 45.0 6.6
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EUT Information
EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: Low channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve
80+
601+
+ *
40d *
20+
0 T i T i T i T i T 1
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

Critical _Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2339.100000 50.42 74.00 23.58 100.0 | H 220.0 6.8
2341.065000 40.39 54.00 13.61 100.0 | H 0.0 6.8




Priifbericht - Produkte
Test Report - Products

Appendix B
CN21W4GQ 001
Page 24 of 29

A TUVRheinland®

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
Leve T
80+
601+
L £ 2
401 il
20+
0 f f f f f f f f f
2475 2480 2485 2490 2495
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2486.602500 - 41.17 54.00 12.83 100.0 | V 300.0 7.4
2487.002500 51.38 - 74.00 22.62 100.0 | V 124.0 7.4
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model: NS-XB1CHATPAD
Test Mode: High channel
Test Voltage:: DC 3.3V
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.249
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2485.973750 41.36 54.00 12.64 1000 | H 51.0 74

2488.446250 51.12 === 74.00 22.88 1000 H 31.0 7.4
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Appendix B.5: Test Results of Radiated Emissions

EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model NS-XB1CHATPAD
Test Mode: ON
Test Voltage: DC 3.3V
Test By: Kevin Zhou
Review By: Gary Chen
Remark: 3m Chamber
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
107.018000 27.68 43.50 15.82 1000 | H 356.0 17.6
115.942000 24.23 43.50 19.27 100.0 | H 202.0 191
168.225000 22.89 43.50 20.61 100.0 | H 356.0 215
239.811000 24.99 46.00 21.01 1000 | H 0.0 18.7
267.165000 26.06 46.00 19.94 1000 | H 268.0 20.4
305.540000 28.57 46.00 10.68 1000 | H 63.0 21.2
Final_Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height | Pol | Azimuth Corr.
(MHz) k (dBuV/m | (dB) Time th (cm) (deg) (dB/m)
(dBuV/m) ) (ms) (kHz)
305.540000 29.51 46.00 16.49 1000.0 120.000 100.0 | H 63.0 21.2
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model NS-XB1CHATPAD
Test Mode: ON
Test Voltage: DC 3.3V
Test By: Kevin Zhou
Review By: Gary Chen
Remark: 3m Chamber
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30M 50 &0 &0 100M 200 300 400 500 200
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/im) | (dB) (cm) (deg) (dB/m)
48.721000 20.52 40.00 19.48 1000 | V 298.0 21.2
107.600000 23.98 43.50 19.52 200.0 | V 308.0 17.7
127.950000 21.52 43.50 21.98 200.0 | V 304.0 19.0
169.098000 22.59 43.50 20.91 200.0 | V 301.0 21.6
392.004000 26.69 46.00 19.31 100.0 | V 346.0 229
750.225000 31.74 46.00 14.26 200.0 | V 220.0 30.5
Final_Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height | Pol | Azimuth Corr.
(MHz) k (dBpV/m (dB) Time th (cm) (deg) (dB/m)
(dBpV/m) ) (ms) (kHz)
127.950000 16.91 43.50 26.59 1000.0 120.000 200.0 | V 304.0 19.0
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model NS-XB1CHATPAD
Test Mode: ON
Test Voltage: DC 3.3V
Test By: Kevin Zhou
Review By: Gary Chen
Remark: 3m Chamber
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1106.500000 30.65 74.00 43.35 100.0 | H 191.0 -12.3
1106.500000 27.72 54.00 26.28 100.0 | H 191.0 -12.3
1993.500000 35.25 74.00 38.75 100.0 | H 240.0 -7.6
1993.500000 3445 54.00 19.55 100.0 | H 240.0 -7.6
3405.000000 39.23 74.00 34.77 100.0 | H 336.0 -1.5
3405.000000 37.37 54.00 16.63 100.0 | H 336.0 -1.5
3766.500000 38.77 54.00 15.23 100.0 | H 345.0 0.1
3766.500000 40.40 74.00 33.60 100.0 | H 345.0 0.1
4287.000000 40.99 74.00 33.01 100.0 | H 249.0 21
4287.000000 40.49 54.00 13.51 100.0 | H 249.0 21
4678.800000 42.17 74.00 31.83 100.0 | H 179.0 25
4682.400000 29.12 54.00 24.88 100.0 | H 167.0 25
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4678.800000 41.03 74.00 32.97 100.0 | H 179.0 25
4682.400000 29.09 54.00 24.91 100.0 | H 167.0 25
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EUT Information

EUT Name: Chat Pad Controller Keyboard for Xbox
Model NS-XB1CHATPAD
Test Mode: ON
Test Voltage: DC 3.3V
Test By: Kevin Zhou
Review By: Gary Chen
Remark: 3m Chamber
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVim) | (dBuV/m) | (dBuV/im) | (dB) (cm) (deg) (dB/m)
2657.900000 46.41 - 74.00 27.39 1000 | V 170.0 -3.3
2659.500000 27.78 54.00 26.22 100.0 | V 163.0 -3.3
3101.000000 35.14 54.00 18.86 100.0 | V 302.0 -2.9
3101.000000 38.09 - 74.00 35.91 100.0 | V 302.0 -2.9
3385.000000 - 36.50 54.00 17.50 100.0 | V 288.0 -1.6
3385.000000 39.12 - 74.00 34.88 1000 | V 288.0 -1.6
3790.000000 - 40.51 54.00 13.49 1000 | V 302.0 0.0
3790.000000 41.52 74.00 32.48 100.0 | V 302.0 0.0
4340.000000 - 40.71 54.00 13.29 100.0 | V 209.0 2.2
4340.000000 41.56 - 74.00 32.44 100.0 | V 209.0 2.2
4824.500000 - 41.15 54.00 12.85 100.0 | V 323.0 2.0
4824.500000 42.72 - 74.00 31.28 1000 | V 323.0 2.0
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2657.900000 46.13 - 74.00 27.87 100.0 | V 170.0 -3.2
2659.500000 - 26.62 54.00 27.38 100.0 | V 163.0 -3.3
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